Parts List Manual

Concrete Grinder/Surfacer

100 Thomas Johnson Brive, Frederick, MD 21702-4600 USA
Phone: 301-663-1600 » 800-638-3326

Fax: 301-663-1607 » 800-447-3326

Website: www.edcoinc.com = Email: sales @ edcoinc.com

E-2EC/GC-PL-0293

Printed in USA
©2001




: MAIN ASSEMBLY

ILLUSTRATION 1

SURFACER DISCS




PARTS LISTING - ILLUSTRATION 1: MAIN ASSEMBLY

Item #| Part # Description Qty.
1 74010 Handle Bar 1
2 10029 Screw, Cap 3/8-24 x 1-3/4 4
3 10025 Washer, Flat 3/8 4
4 10004 Nut, Lock 3/8-24 4
) 3611 Cable, Throttle Lever-Type 54" 1

(Gas Units Only)

6 10828 Screw, Self-Tap 10-24 x 1/2 2

7 10455 Washer, Ext. Tooth #10 2

8 50010 Switch, Stop Button 1

{Gas Units Only)
9 77077 Hood 1
10 10905 Screw, Cap 1/4-20 x 1-1/4 2
11 10013 Nut 1/4-20 4
12 10602 Washer, Flat 1/4 2
13 77007 Gear Case Cover i
14 10018 Screw, Cap 1/4-20 x 3/4 10
15 10038 Washer, Lock 1/4 10
16 10005 Plug, Hole 7/8" 1
17 77008 Bearing, Ball 1" 4-Hole 4
18 10002 Nut, Lock 7/16-20 16
19 77009 Bearing, Ball 3/4" 4-Hole 2
20 10004 Nut, Lock 3/8-24 8
21 77012 Gear, Spur 112 Tooth (Driven) 2
22 77013 Shaft, Gear 1 x 7-13/16 2
23 10007 Pin, Roll 3/8 x 2-1/2 2
24 77053 Gear, Spur 25 Tooth (Pinion) 1
25 77011 Shaft, Pinion 3/4 x 7-3/8 i
26 10037 Pin, Roll 1/4 x 1-1/2 1
27 10009 Washer, Flat 3/4 1
28 77022 Frame & Gear Case 1
29 79013 Wheel 8 x 2~1/2 x 3/4"Brg. 2
30 77209 Axle Shaft 3/4 x 17 i
31 77210 Axle Spacer 9-15/16"L 1
32 77208 Adjuster, Wheel Height 2
33 10308 Screw, Cap 1/2-20 x 1~-1/2 2
34 10205 Nut, Lock 1/2-20 2
a5 10312 Washer, Flat 1/2 4
36 77112 Vacuum Attachment Panel 3"Port 1
37 10606 Screw, Cap 5/16-18 x 1-1/4 5
38 10801 Washer, Lock 5/16 5
39 10113 Spacer, Steel 3/8"ID x 7/32"Thk 2
40 64030 Caplug 3" 1
41 77001 CG-228 Dust & Safety Shield 7" 1
42 10213 Washer, Flat 5/16 5
43 9999 Multi-Accessory Disc Assy., LH 1
{See Illus. 2 for Breakdown)

44 8888 Multi-Accessory Disc Assy., RH 1
{(See Illus. 2 for Breakdown)

45 10063 Pin, Roll 3/8 x 2 2

46 3333 Surfacer Disc Assembly, LH 1
(See Illus. 4 for Breakdown)

47 2222 Surfacer Disc Assembly, RH 1

(See 1llus. 4 for Breakdown)

mz_




ILLUSTRATION 2 :

_5? E\7

6

MULTI-ACCESSORY DISC ASSEMBLY

#8888 Disc Assembly Complete, Right Hand
#9999 Disc Assembly Complete, Left Hand
Item #| Part # Description Qty.

1 Disc, Multi-Accessory

77088 R.H. Disc for Assy. #8888 1

77099 L.H. Disc for Assy. #9999 1
2 77020 Hub Carrier Ring i
3 10112 Neoprene Ring 2
4 77010 Hub, Aluminum 1
5 10063 Pin, Roll 3/8 x 2 1
6 10114 Screw, Skt.Hd.Cap 3/8-24 x 2-1/4 6
7 10113 Spacer, Steel 3/8"ID x 7/32"W 6
8 10011 Spacer, Steel 3/8"ID x 3/8"W 6
9 10004 Nut, Lock 3/8-24 6

_3_




ILLUSTRATION 3 : PAD DRIVER DISC ASSEMBLY

Item #| Part # Description Qty.

1 76040 11-P Pad Driver Disc Assembly 2
{Includes Items #3 thru 6)

2 ] - Multi Accessory Disc Assembly

{(See Illus. 2 for Breakdown)
3 76042 Hub Stud iea.
4 76041 Pad Driver Disc Only lea.
5 10312 Washer, Flat 1/2 lea.
6 10304 Screw, Cap 1/2-20 x 1 lea.
7 13013 11-A B8ilabide Pad, 11" Medium 2

-4-




ILLUSTRATION 4 : SURFACER DISC ASSEMBLY




PARTS LISTING - ILLUSTRATION 4:

SURFACER DISC ASSEMBLY

#2222 Disc Assembly, Right Hand
#3333 Disc Assembly, Left Hand
Item ¢ Part & Descripiion Qty.
1 Disc, Surfacer
77122 R.H. Disc for Assy. #2222 1
77133 L.B. Disc for Assy. #3333 1
2 10112 Neoprene Ring 2
3 77020 Hub Carrier Ring i
4 770107 Hub, Cast Iron 1
5 10063 Pin, Roll 3/8 x 2 1
6 10114 Screw, Skt.Hd.Cap 3/8-24 x 2-1/4 6
7 10113 Spacer, Steel 3/8"ID x 7/32"W 3
8 10011 Spacer, Steel 3/871ID x 3/8"W 6
9 10004 Nut, Lock 3/8-24 &
i0 10802 Bolt, Carr. 3/8-16 x 1 3
i1 10054 Nut 5/16-18 12
12 10801 Washer, Lock 5/16 12
13 10089 Nut, Speed 3/8 3
14 77074 Holder, Cutter Shalt 3
15 77075 Retainer, Cutter Shaft 3
i6 10213 Washer, Flat 5/1¢6 12
17 10806 Screw, Cap 5/16~18 x 1 12
18 10025 Washer, Flat 3/8 3
19 10811 Washer, Lock 3/8 3
20 10404 Nut 3/8~16 3
*21 77048 Cutter Shaft CG226 3
#22 12230 Spacer CG227 33
%23 Cutter Wheel
12206 Hi-Carbon Steel JRS501-P 24
20156 Tungsten Carbide CP206~T 18
#Note: Cutter wheels, spacers, and shafts

not included with disc assemblies.




ILLUSTRATION 5: MOTOR & BELT DRIVE ASSEMBLY
FOR 1.5 & 2 H.P. BALDOR

S *NOTE :

Not shown in actual location.
Items 18, 19, 21, and 22 are
inside of the switch box.

_7_




PARTS LISTING - ILLUSTRATION 5:

MOTOR & BELT DRIVE ASSEMBLY

FOR 1.5 & 2 HP BALDOR

Item #| Part # Description Qty.
1 Motor, BRaldor 1
76027 i.5 HP-1 Phase, 60Hz, 1725 RPM
16019 2.0 HP~-1 Phase, 50Hz, 1425 RPM

2 76002 Switch DPDT, Voltage Selector
(Included W/ 1.5 HP Motor)
3 77037 Mount, Motor 1
4 10021 Screw, Cap 3/8-24 x 1 8
5 10025 Washer, Flat 3/8 12
6 10811 Washer, Lock 3/8 8
7 10004 Nut 3/8-24 8
8 3654 Sheave 5"0D x 1Gr.B x 3/4"Bore 1
g 10060 Key 3/16"8g. x 1-1/4 1
10 10051 Belt 5L~-270 1
11 77017 Sheave 3"0D x 1Gr.B x 7/8"Bore 1
A B Key 3/16"8q.{(Included W/ Motor)
13 10959 Connector, Strain Relief i
3/4NPT x .550-.650"Range
14 10740 Conduit Lock Nut 3/4 NP 1
15 10022 Wire Harness 12/3 x 35" 1
i6 41130 Connector, Strain Relief 2
1/2NPT x .550-.650"Range
17 77081 Washer, Switch Box Outer 2
i8 77080 Washer, Switch Box Inner 2
19 10790 Conduit Lock Nut 1/2 NP 2
20 77027 Switch W/ Enclosure DPST 1
77018 Switch Only DPST 30A/250V
{Included W/ Part #77027)
21 10828 Screw, Self-Tap 10-24 x 1/2 2
22 10455 Washer., Ext. Tooth #10 2
23 77026 Wire Harness 12/3 x 12" 1
24 40042 Plug 20A/125V (Standard) i
40037 Plug 20A/250V (Optional)
25 40041 Plug Conn. 20A/125V (Standard)
40000 Plug conn. 20A/250V (Optional)




ILLUSTRATION 6 : MOTOR & BELT DRIVE ASSEMBLY
FOR 3 H.P. - 1 PHASE BALDOR




PARTS LISTING - ILLUSTRATION 6:

MOTOR & BELT DRIVE ASSEMBLY

FOR 3 HP-1 PHASE BALDOR

Item #| Part # Description Qty
i 16003 Motor, Baldor 3 HP - 1 Phase 1
230 VAC, 60 Hz, 1725 RPM
2 10004 Nut 3/8-24 8
3 10811 Washer, Lock 3/8 8
4 10025 Washer, Flat 3/8 i6
5 10021 Screw, Cap 3/8-24 x 1 4
6 77037 Mount, Motor 1
7 77058 Sheave 5"0D x 2Gr.B x 3/4"Bore 1
8 10060 Key 3/16 Sq. x 1-1/4 1
9 10051 Belt 5L-270 2
10 79023 Sheave 3"0D x 2Gr.B x 1-1/8"B 1
£ S R Key 1/4"8q.{Included W/ Motor) 1
12 10022 Wire Harness 12/3 x 35" 1
13 10959 Connector, Strain Relief 1
3/4NPT x .550-.650"Range ‘
14 10740 Conduit Lock Nut 3/4 NP 1
15 41130 Connector, Strain Relief 2
1/2NPT x .550-.650"Range
i6 10790 Conduit Lock Nut 1/2 NP 2
17 40061 Starter CA3-16, Small Enclosure 1
18 10862 Screw, Machine 8-32 x 7/8 2
19 10850 Washer, Flat #10 2
20 10461 Washer, Int. Tooth #8 2
21 10462 Nut 8-32 2
22 77059 Mount Brkt,.,, Small Starter 1
23 10846 Screw, Self-Tap 1/4-20 x 1/2 2
24 10038 Washer, Lock 1/4 2
25 77026 Wire Harness 12/3 x 12" i
26 40037 Plug 20A/250V 1
27 40000 Plug Connector 20A/250V 1




ILLUSTRATION 7 : ENGINE & BELT DRIVE ASSEMBLY FOR
5 H.P. BRIGGS & STRATTON I.C.

ILLUSTRATION 8 : ENGINE & BELT DRIVE ASSEMBLY FOR
5.5 H.P. HONDA GXV160

H

5,

.,‘”..




ILLUSTRATION 7: ENGINE & BELT DRIVE ASSEMBLY

FOR 5 H.P. BRIGGS & STRATTON 1.C.

Item #| Part # Description Qty.
1 76026 Engine, Briggs & Stratton 5 HP 1
2 76023 Mounting Brkt., Engine 1
3 10606 Screw, Cap 5/16-18 x 1-1/4 4
4 10213 Washer, Flat 5/16 8
5 10801 Washer, Lock 5/16 4
6 10054 Nut 5/16-18 4
7 10021 Screw, Cap 3/8-24 x 1 4
8 10025 Washer, Flat 3/8 8
9 10004 Nut, Lock 3/8-24 4

10 10019 Key, Woodruff 5/32 x 5/8 1
{(Included W/ Engine)

11 77024 Clutch, Centrifugal 1
3.6"0D x 1Gr. x 7/8"Bore

12 10051 Belt 5L-270 1

13 3654 Sheave 3"0D x 1Gr.B x 3/4"Bore 1

14 10060 Key 3/16"Sg. x 1-1/4 1

ILLUSTRATION 8: ENGINE & BELT DRIVE ASSEMBLY
FOR 5.5 H.P. HONDA GXV160

Item #| Part # Description Qty.
1 76020 Engine, Honda 5.5 HP GXV160 1
2 76023 Mounting Brkt., Engine 1
3 10342 Screw, Cap 5/16-18 x 1-1/2 1
4 10801 Washer, Lock 5/16 1
5 10054 Nut 5/16-18 1
6 10048 Screw, Cap 5/16-24 x 3/4 3
7 10801 Washer, Lock 5/16 3
8 10213 Washer, Flat 5/16 3
9 10021 Screw, Cap 3/8-24 x 1 4

10 10025 Washer, Flat 3/8 8

11 10004 Nut, Lock 3/8-24 4

12 10019 Key, Woodruff 5/32 x 5/8 1
(Included W/ Engine)

13 77024 Clutch, Centrifugal 1
3.6"0D % 1Gr. x 7/8"Bore

14 10051 Belt 5L-270 1

15 3654 Sheave 5"0D x 1Gr.B x 3/4"Bore 1

16 10060 Key 3/16"8q. x 1-1/4 1

_12_




ILLUSTRATION 9 : ENGINE & BELT DRIVE ASSEMBLY FOR
8 H.P. BRIGGS & STRATTON i.C.

ILLUSTRATION 10 : ENGINE & BELT DRIVE ASSEMBLY FOR
11 H.P. HONDA GXV340




ILLUSTRATION 9: ENGINE & BELT DRIVE ASSEMBLY

FOR 8 H.P. BRIGGS & STRATTON 1.C.

Item #| Part # Description Qty.
1 76022 Engine, Briggs & Stratton 8 HP 1
2 76023 Mounting Brkt., Engine 1
3 10606 Screw, Cap 5/16-18 x 1-1/4 4
4 10801 Washer, Lock 5/16 4
5 10054 Nut 5/16-18 3
) 10021 Screw, Cap 3/8-24 x 1 4
7 10025 Washer, Flat 3/8 8
8 10004 Nut, Lock 3/8-24 4
9 10017 Key 1/4"Sq. x 2-3/8 1

{(Included W/ Engine)
10 76024 Clutch, Centrifugal 1
3.5"0D x 2Gr. x 1"Bore
11 10051 Belt 5L-270 2
12 77058 Sheave 5"0D x 2Gr.B x 3/4"Bore 1
13 10060 Key 3/16"Sg. x 1-1/4 1

ILLUSTRATION 10:

ENGINE & BELT DRIVE ASSEMBLY
FOR 11 H.P. HONDA GXV340

Ttem #| Part # Description Qty.
i 76004 Engine, Honda 11 HP GXV340 1
2 76023 Mounting Brkt., Engine 1
3 10606 Screw, Cap 5/16-18 x 1-1/4 2
4 10213 Washer, Flat 5/16 4
5 10801 Washer, Lock 5/16 2
6 10054 Nut 5/16-18 2
7 10048 Screw, Cap 5/16-24 x 3/4 2
8 10801 Washer, Lock 5/16 2
9 10213 Washer, Lock 5/16 2

10 10021 Screw, Cap 3/8-24 x 1 4

11 10025 Washer, Flat 3/8 8

12 106004 Nut, Lock 3/8-24 4

13 10017 Key 1/4"8g. x 2-3/8 i
{Included W/ Engine

14 76024 Clutch, Centrifugal 1
3.5"0D x 2Gr. x 1"Bore

15 10051 Belt 5L-270 2

16 77058 Sheave 5"0D x 2Gr.B x 3/4"Bore 1

17 10060 Key 3/16"Sq. x 1-1/4 1

-14-




E-2EC/GC-PIL-0293

Equipment Development Company, Inc. herein referred
to as EDCO warrants that each new unit manufactured by
EDCO to be free from defects in material and workman-
ship in normal use and service for a period of (1) one year
{except in the case of the cutter drum assembly on all model
concrete asphalt planes, in which case the warranty pe-
riod shall be 90 days) from date of shipment to the original
retail or equipment rental center owner.

EDCO will, at its option, repair or replace, at the EDCO

factory or at a peint designated by EDCO any part, which

shall appear io the satisfaction of EDCO inspection to have
“been defective in material or workmanship.

This warranty, does not apply to failure occurring as a re-
sult of abuse, misuse, negligent repairs, corrosion, ero-
sion, normal wear and tear, alterations or modifications
made io the product without express written consent of
EDCO: or failure to follow the recommended operating
practices and maintenance procedures as provided in the
products operating and maintenance manuals.

This warraniy does not obligate EDCO to bear any trans-
portation charges in connection with the replacement or
repair of defective parts. This warranty does not obligate
EDCO to bear any expense for travel time or of personnel
in correction with any service calls. '

Accessories or equipment furnished and installed on the
product by EDCO but manufactured by others, including
but not limited to engines, motors, electrical equipment,
transmissions, etc., shall carry the accessory manufactur-
ers’ own warranty.

THIS WARRANTY IS IN LIEU OF ALL OTHER WARRAN-
TIES, EXPRESSED OR IMPLIED, OR STATUTORY, IN-
CLUDING ANY WARRANTIES OF MERCHANTABILITY
OR OF FITNESS FOR A PARTICULAR PURPOSE.

LIABILITY LIMITATIONS

The remedies of the user set forth under provisions of
warranty outlines above are the exclusive and total liability
of EDCO with the respect to their sale or the equipment
and service furnished hereunder, in connection with the
performance or breech thereof, or from the sale, delivery,
installation, repair or technical direction covered by or fur-
nished under the sale, whether based on contract, war-
ranty, negligence, indemnity, strict liability, or otherwise shall

100 Thomas Johnson Drive, Frederick, MD 21702-4600 USA

Printed in USA
©2001

Phone: 301-663-1600 = 800-638-3326
Fax: 301-663-1607 » 800-447-3326

Website: www.edcoinc.com = Email: sales @ edcoinc.com

not excead the purchase price of the unit of equipment
upon which such liability is based.

EDCO will not in any event be liable to the user, any suc-
cessors in interest or any beneficiary or assignee relating
to this sale for any consequential, incidental, indirect, spe-
cial or punitive damages arising oul of this sale or any
breach thereof, or any defecis on, or faiture of, or malfunc-
tion of the equipment under this sale based upon loss of
use, lost profits or revenue, interest, lost goodwill, work
stoppage, impairment of other goods, loss by reason of
shuidown or non-operation, increased axpenses of opera-
tion of the equipment, cost of purchase or replacement
power of claims of users or customers of the user for ser-
vice interruption whether or not such loss or damage is
based on contract, warranty, negligence, indemnity, sirict
liability, or otherwise.

EDCO reserves the right to modify, alter and improve any
part or parts without incurring any obligation to replace any
part or parts previously sold without such modified, altered
or improved part or parts.

No person is authorized to give any other warraniy or to

assume any additional obligation on EDCO’s behalf un- -
less made in writing and signed by an officer of EDCO.

Equipment Development Company, Inc.

HOW TO ORDER REPAIR PARTS

To ensure product safety and reliability, always
use genuine EDCO replacement parts when
making repairs to the equipment.

When ordering parts, please specify the
MODEL and SERIAL NUMBER of the ma-
chine as given on the NAME PLATE. In addi-
tion, give part number, description and quan-
fity as listed on the parts list.

Please note: Due to improvements and
changes in the equipment, the illustrations
shown may he different than the actual ma-
chine.




